Page 1
Page 2
Page 3
Page 4
Page 5
Page 6
Page 7
Page 8
Page 9
Page 10
Page 11
Page 12
Page 13
Page 15
Page 17
Page 19
Page 20
Page 21
Page 22
Page 23

SF5 Spreader

lllustrated Parts Breakdown

Hitch Assembly Options

Hitch Assembly (Scale Options)
Axle Assembly

Axle Assembly (Scale Option)
Floor & Apron

Hopper & Chassis

Pump Assembly

Hydraulics

Manifold Components

Manifold Cover

Gearbox Components

Rear Gate

Dual Conveyor Assembly (Base Assy)
Dual Conveyor Assembly

Dual Conveyor Assembly (Belting)
Dual Conveyor Hydraulics SN xxxxx-96537

Dual Conveyor Hydraulics SN 96538-xxxxx
Switch Box
Oil Cooler Option
Rear Light Package Option
05/08/2020



Ref# Description Part# Qty
1 [Hex Head Bolt G8, 1-8 x 6-1/2” 000791 2
2 |Nylon Lock Nut, 1-8 001012 2
3 |Pintle Hitch, Perfect Hitch Opt. 896285 1
4  [Clevis Hitch Attachment 896309 1
5 |Hitch Coupler Adaptor (Kit) 896336 1
6  |Bull Pull Swivel Hitch 896215 1
7 |Grade 5 Bolt, CTD 896429 1
8 |Neoprene Cushion 896427 2
9 [Top Plate 896426 1
10 |V-Block 896428 1
11 [Grade 8 Bolt, CTD 3/4-10 x 5” 896430 1
12 [Hex Nut, CTD 3/4-10 Top Lock Gr8 896431 1




Hitch Assembly (Scale Option)

2=
ao|e
all||le
aell|e
al|e
a(1||e N
oo
2 L~
Ref# Description Part# Qty
1 |Hex Head Bolt G8, 1-8 x2 000779 4
2 |Nylon Lock Nut, 1-8 001012 5
3 [Hex Head Bolt G8, 1-8 x2 000783 1
4  |Clevis Hitch Attachment w/ Hardware 896307 1
5 |Hitch Weigh Bar 896305 1
6 |Weigh Bar Reciever, Bolt-On 896290 1




Axle Assembly

Ref# Description Part# Qty
1 5/8” Hex Nut 000970 16
2 5/8” Lock Washer 000860 16
3 1/2” Nylon Lock Nut 000950 2
4 5/8” x 2" Hex Head Bolt 000615 16
5 1/2” x 4-1/2” Hex Head Bolt Gr 5 000500 2
6 Lug Nut, 5/8” 300278 16
7 5/32 x 1-3/4 Cotter Pin 001231 2
8 Castle Nut 300275 2
9 Complete Hub Assembly, 75-8 830045 2
10 |Spindle Bracket Assembly 801403 2
11 [Tire, 10 Ply, 21.5L x 16.1 830258 2
12 [Spindle, 3" x 14”, 75-8 Hub 890439 2
13  |Bearing LM501349 300248 2
14  |Race LM501310 300247 2
15 [Race 382A 101428 2
16 |Bearing 387AS 300430 2
17  |Grease Seal 300431 2
18 [Hub Cap 300249 2
19  |Hub Washer 890585 2
20 |Wheel, 16.1 x 16, 8 Bolt 830047 2




Axle Assembly (Scale Option)

Ref# Description Part# Qty
1 5/8” Hex Nut 000970 16
2 5/8” Lock Washer 000860 16
3 1/2” Nylon Lock Nut 000950 2
4 5/8” x 2” Hex Head Bolt 000615 16
5 1/2” x 4-1/2” Hex Head Bolt 000500 2
6 Lug Nut, 5/8” 300278 16
7 5/32 x 1-3/4 Cotter Pin 001231 2
8 Castle Nut 300275 2
9 Complete Hub Assembly, 75-8 830045 2
10  |Spindle Bracket Assembly, Weigh Bar | 896298 2
11 [Tire, 10 Ply, 21.5L x 16.1 830258 2
12 [Spindle Weigh Bar, 2.875 x 19.84 896306 2
13 |Bearing LM501349 300248 2
14 [Race LM501310 300247 2
15 [Race 382A 101428 2
16 |Bearing 387AS 300430 2
17  |Grease Seal 300431 2
18 [Hub Cap 300249 2
19  |Hub Washer 890585 2
20 |Wheel, 16.1 x 16, 8 Bolt 830047 2




Floor & Apron

Ref# Description Part# Qty
1 [Stainless Steel Mesh Floor Apron 896041 21’ Feet
2 [3/8" x 12" UHMW Floor Board 896068 1
3 [3/8” x 1-1/4” Countersunk Bolt, Stainless |000367SS 15
4 |3/8 USS Flat Washer, Stainless 001035SS 15
6 [3/8” Nylon Lock Nut, Stainless 003000SS 15
7 |Spur Pulley, Rear 896062 1
8 |1-1/2” Shaft, 4 Bolt Flange Bearing 400810 2
9 [|1/2” x 1-1/2” Carriage Bolt 000155 8
10 [1/2” Split Lock Washer 000840 8
11 [1/2” Hex Nut 000940 8
12 |Spur Pulley, Front 896078 1
13 [3/4” x 8-7/8” All-Thread 801175 2
14 (3/4” - 10 Hex Nut 000975 8
15 [3/4 USS Flat Washer 001086 6
16 |1” Take Up Bearing 806106 2
17 |12” Stainless Connecting Pin 896467 1




Hopper & Chassis

1 |Chassis Frame 896000 9 |[3/8-16 Hex Nut, Stainless 000915SS
2 |5 Ton Hopper 896003 10 |1/2 x 2” Carriage Bolt 000155
3 [Stainless Steel Grate Insert 896435 11 |1/2 Flat Washer 001055
4 |Panel Support 896043 12 |1/2 Lock Washer 000840
5 [3/8-16 x 1 Carriage Bolt,Stainless 000125SS 13 [1/2 Hex Nut 000940
6 [3/8-16 x 1-1/4 Carriage Bolt, Stainless |000150SS 14 40 Gal Oil Tank 896125
7 [3/8 Flat Washer, Stainless 001035SS 15 |SS Center Grate Insert 896439
8 |3/8 Lock Washer, Stainless 000820SS




Pump Assembly

NOTES:
SHOWN ASSEMBLED 4, MAX, OPERATING PRESSURE 2250 PSI :
2. MAX. OPERATING SPEED 600 RPM. (1100 RPM FOR HC-PTOMTA)
3 MAX. OPERATING TEMPERATURE 180°F.
4, TORQUE BOLTS TO 30-35 FT-LBS.
&, SEAL STOCK IS TC BE ASSEMBLED BETWEEN WEAR PLATE
AND PROTECTOR AND THEN TRIMMED S0 THAT FROM 25" TO 38"
EXTENDS FROM WEAR PLATE ON EACH ENC. THE EXCESS IS THEN
TUCKED BAGK INTO WEAR PLATE SLOT ON THE QUTSIDE UNTIL ITS
FLUSH WITH THE WEAR PLATE EDGE .
&, DURING BREAK-IN, GEARS WILL RUB ON INLET SIDE OF BODY
AND "MILL* A SLIGHT TRACK-IN GROOVE. THE TRACK-IN AREA
SHOULD APPEAR SMOOTH AND WITHOUT DISTINGT SCORE LINES.

@%@\L 25"TO 38"

SEENQTES

(1)

Ref# Description Part# Qty
1 [Front Plate ' 890377 1
2 |Wear Plate, Front Side ‘890378 1
3 [Protector Front Plate Side 890379 1
4 [Seal* 890380 2
5 [Back Plate 890381 1
6 |Wearplate Backside 890382 1
7  [Protector Back Plate Side* 890383 1
8 [Shaft Seal* 890384 2
9 [Idler Shaft Bearing 890385 2
10 |Drive Shaft Bearing 890386 2
11 [Body HC-PTO-2A 890387 1
12 |Gear Assembly 890388 1
13 [Drive Gear Assembly 890389 1
14 |Dowel Pin 890390 2
15 |Cap Screw 890391 12
16 [Seal Kit 890392 1

Note: All items with * are included in Seal Kit.




